

**To:**

MOLEX INTERCONNECT (CHENGDU) CO.LTD
8-18 KEXIN ROAD
611731 CHENGDU
CHINA

EM Certification Department
Celanese Corporation
222 W Las Colinas Blvd,
Irving, TX 75039

Certificate of Analysis

CELANEX 2004-2 ED4218 BLACK A1

Customer No.:	1214442	Cert Issue Date:	12 Oct 2024
Material No.:	21047798	Qty Shipped:	5,625.000 KG
Customer Material:	0899921005	Order Item:	2950146 40
Produced on:	29 Jun 2024	Delivery item/date:	89872220 900001 / 09 Oct 2024
		Customer PO No.:	1011714374

Batch 0001999115

Characteristic	(Method)	UoM	Value
Melt Flow Rate (MFR)	(ISO 1133-1, ASTM D1238)	g/10min	5.60

POLYESTER Global Business Line